
Repair Parts	 15

20

100

80

6040

Repair Parts – Multi-Stage Jet

	 Key	 Part	 With	 No.	 10MS	 15MS	 20MS
	 No.	 Description	 Kit	 Used	 1 HP	 1-1/2 HP	 2 HP

	 1	 Motor-115/230V Single Phase		  1	 A300EH	 –	 –
	 1	 Motor-230V Single Phase		  1	 –	 A300FH	 AE300GH
	 1A	 Motor Canopy		  1	 U18-1300	 U18-1355	 U18-1355
	 2	 Connector		  1	 J43-13C	 J43-13C	 J43-13C
	 3	 Locknut - 1/2”		  1	 U36-112ZP	 U36-112ZP	 U36-112ZP
	 4	 Pressure Switch		  1	 U217-1216	 U217-204E	 U217-204E
	 5	 Barbed Fitting - Straight		  1	 U111-211T	 U111-211T	 U111-211T
	 6	 Switch Tube - 14-1/2”		  1	 U37-672P	 U37-672P	 U37-672P
	 7	 Pressure Regulator Assembly		  1	 J212-24E	 J212-24E	 J212-24E
	 7A	 Pressure Gauge		  1	 U239-3	 U239-8	 U239-8
	 8	 Barbed Fitting - Elbow		  1	 U111-212T	 U111-212T	 U111-212T
	 9	 Adapter		  1	 L2-16A	 L2-16A	 L2-16A
	 10	 Capscrew - 3/8”-16x1-1/4” Lg.		  2	 U30-75ZP	 U30-75ZP	 U30-75ZP
	 11	 Shaft Key	 OH/SG	 2	 U65-15SS	 U65-15SS(3)	 U65-15SS(3)
	 12	 Seal - Shaft	 OH/SG	 1	 17351-0101A	 17351-0101A	 17351-0101A
	 13	 Spring Holder	 OH/SG	 1	 J24-11	 J24-11	 J24-11
	 14	 Impeller	 OH	 2	 J105-76P	 J105-74PA(3)	 J105-74P(3)
	 15	 Spacer - Impeller (1 or 2 required)		  –	 J43-23	 J43-23	 J43-23
	 16	 Intermediate Volute w/Wear Rings & Gasket		  (1)	 J101-26	 J101-26(2)	 J101-26(2)
	 16A	 Gasket	 OH/SG	 (1)	 J20-11	 J20-11	 J20-11
	 16B	 Wear Ring	 OH	 (1)	 J23-10	 J23-10	 J23-10
	 16C	 Wear Ring	 OH	 (1)	 J23-11	 J23-11	 J23-11
	 17	 Impeller Stop Nut		  1	 U36-175SSW	 U36-175SSW	 U36-175SSW
	 18	 Base Volute Complete		  1	 J101-33	 J101-33A	 J101-33A
	 18A	 Gasket	 OH/SG	 (1)	 J20-11	 J20-11	 J20-11
	 18B	 Wear Ring	 OH	 (1)	 J23-10	 J23-10	 J23-10
	 19	 Pipe Plug - 1/4” NPT		  (1)	 U78-941ZPV	 U78-941ZPV	 U78-941ZPV
	 20	 Capscrew - 3/8”-16x4-1/4” Lg.		  (4)	 U30-82ZP	 –	 –
	 20	 Capscrew - 3/8”-16x6” Lg.		  (4)	 –	 U30-81ZP	 U30-81ZP

SERVICE KITS

		  Seal and Gasket Kit (SG)		  1	 PP1650	 PP1650	 PP1650
		  Overhaul Kit (OH)		  1	 PP1657	 PP1658	 PP1659



Repair Parts	 16

Casing Adapters – (Not included with pump)

Adapter Flange – (Not included with pump)

1

2

3

489 0194

1

2

4

3

5

6

377 1293

Item 1-Remove paper 
backing form gasket before 
applying.

Item 2-Align locating lug on 
flange with locating lug on 
base volute.

Item 1-Remove paper 
backing form gasket before 
applying.

Item 2-Align locating lug on 
flange with locating lug on 
base volute.

376 1293

1

1A
2A

2B

2C

2D

4

5

2E
2F

2

3

6

7
8 9

10
20

100

80

6040

Pressure Regulator

	 Key	 Part
	 No.	 Description	 J212-24	 J212-24A

	 1	 Pressure Regulator w/Seat	 J112-14	 J112-14
	 1A	 Valve Seat	 J66-16	 J66-16
	 2	 Diaphragm Assembly	 J220-16B	 J220-16B
	 2A	 Regulator Guide	 J42-5	 J42-5
	 2B	 Stem	 J62-9	 J62-9
	 2C	 Diaphragm	 J20-16	 J20-16
	 2D	 Spring Follower	 J43-31	 J43-31
	 2E	 Lock Washer	 U43-23ZP	 U43-23ZP
	 2F	 Nut 1/4-20	 U36-36ZP	 U36-36ZP
	 3	 Reducer Bushing 1/2x1/8 NPT	 U78-107DT	 U78-107DT
	 4	 Pressure Gauge	 *	 *
	 5	 Spring	 J24-13	 J24-13
	 6	 Spring Guide	 J61-5	 J61-5
	 7	 Bonnet	 J52-9	 J52-9
	 8	 Capscrew 5/16-18x3/4” Lg. (4)	 U30-60ZP	 U30-60ZP
	 9	 Adjusting Screw 5/16-18	 U30-69FTZP	 U30-69FTZP
	 10	 Locknut 5/16-18	 U36-205ZP	 U36-205ZP

	 Key	 Part		  J216-21	 J216-22	 J216-23	
	 No.	 Description	 Qty.	 2”	 2-1/2”	 3”

	 1	 Gasket	 1	 J20-12	 J20-12	 J20-12
	 2	 Adapter Body	 1	 J51-10	 J51-9	 J51-9
	 3	 Seal Ring	 1	 J21-17	 J21-24	 J21-21
	 4	 Lower Flange	 1	 J16-20ZZP	 J16-30ZZP	 J16-24ZZP
	 5	 Capscrew, 
		     3/8-16x1-1/2 Lg.	 3	 U30-76ZP	 U30-76ZP	 U30-76ZP
	 6	 Capscrew, 
		     1/2-13x1-1/4”	 2	 U30-86PS	 U30-86PS	 U30-86PS

	 Key	 Part		  J216-26	 J216-27
	 No.	 Description	 Qty.	 1-1/4x1	 1-1/4x1-1/4

	 1	 Gasket	 1	 J20-12	 J20-12
	 2	 Adapter Flange	 1	 J2-15	 –
	 2	 Adapter Flange	 1	 –	 J2-17B
	 3	 Capscrew	 2	 U30-86ZP	 U30-86ZP

* The Pressure Gauge is not supplied with the Regulator. See Page 15.


